
 

 

 

 

 

 

Detection and Evaluation of the Fate of Estrogen 

Endocrine Disrupting Chemicals in Wastewater 

Treatment 

 

 

Submitted in fulfilment of the requirements of the degree of Doctorate of Technology: 

Biotechnology in the Faculty of Applied Sciences at the Durban University of Technology 

 

 

SWASTIKA SURUJLAL-NAICKER 

(DOCTORATE OF TECHNOLOGY DEGREE) 

 

 

MAY 2014 

  

Supervisor: Professor F. Bux 

  



 

 

 

 

 

 

APPROVAL 

 

I hereby approve the final submission of the following dissertation. 

Detection and Evaluation of the Fate of Estrogen Endocrine Disrupting Chemicals in 

Wastewater Treatment 

 

 

 

 

Professor F. Bux 

Supervisor 

Doctoral Degree in Technology: Biotechnology 
[...]
INVESTIGATING THE FATE OF ESTROGENS IN FULL SCALE 

WASTEWATER TREATMENT PLANTS 

 

5.1 INTRODUCTION 

The ubiquitous occurrence of EDCs in sewage effluents and aquatic systems has become a 

major concern worldwide as its lower concentrations may impair the gene expression 

resulting in deleterious and permanent changes in endocrine systems whereas the higher 

concentration are lethal to the aquatic animals (Welshons et al., 2003). The main compounds 

of concern and research, have in all likelihood, been the environmental estrogens and related 

hormonal compounds. The sewage effluents contain wide range of natural and synthetic 

estrogens as well as numerous synthetic compounds and pharmaceuticals having varying 

estrogenic effects. (Baronti et al., 2000). The major sources of estrogens (E1, E2 and E3) in 

the sewage are the female steroid sex hormones as well as the synthetic estrogen known as 

hormone contraceptives (birth control pills), which contain ethinylestradiol (EE2) 

(Christiansen et al., 2002; Desbrow et al., 1998; Routledge et al., 1998).  The estradiol (E2) 

and its metabolites such as estrone (E1) and estriol (E3), due to presence of hydroxyl group, 

these estrogens easily conjugate with sulphate and glucorinides present in the domestic 

sewage and wastewater (Christiansen et al., 2002).   

 

According to Baronti et al. (2000) the effluents emanating from the sewage treatment plants 

primarily with domestic inputs are strongly suspected to be a significant source of natural and 

synthetic estrogens. The hormones 17-E2 and E1 are naturally excreted by men and women 

as well as in  female animals (Ying et al., 2002).  The levels of estrogen expected to be found 

in rivers are in trace amounts (ng/L), taking into consideration the dilution factor and 

previous measurements. 

 

Estrogens being released with the final effluents WWTPs have shown to be detrimental to 

aquatic life and have been documented in various studies (Christiansen et al., 2002;Desbrow 

et al., 1998; Folmar et al., 1996;Tabata et al., 2001). For example, in a gonad hepatotoxicity 



 

 

________________________________________________________________________________________________________________ 

CHAPTER 5                                                                                                                                                                         83 

SWASTIKA SURUJLAL-NAICKER  

  
 

 

study, sexual differences such as female like ducts were formed in male fish exposed to 80% 

of sewage effluents containing E1 concentrations between 6.5 to 8.6 ng/L, E2 0.7 – 3.6 

ng/L(Liney et al., 2006). 

 

South Africa, in global terms, has been categorised as a water stressed country. The National 

government has found it difficult to control pollution as the management of water and 

wastewater is a complex business and needs proper institutional arrangements (Muller et al., 

2012). In South Africa, for all wastewater treatment plants it is imperative to operate at the 

optimum in order to meet the General Authorisation wastewater disposal standards, stipulated 

in Government Gazette No. 32820, (2013).  Table 5.1 shows the standards applicable to those 

plants that discharge up to 2000 m
3
/day which includes physical, chemical and bacterial 

parameters.  

 

Many WWTP find it difficult to comply with standards listed in Table 5.1 and thus the ability 

of these plants to remove EDCs could also be comprised. Even though most of these 

substances are not being readily degradable, they are removed from the sewage with different 

efficiencies depending on the layout of the wastewater treatment plant and their adsorption 

behaviour to activated sludge.  The analysis of these hormone EDCs in waste water is a 

crucial analytical challenge, as firstly, the wastewater matrix can be extremely complex, 

which normally contains an array of compounds that can cause interferences in the analysis 

of the target analytes, and secondly, because these compounds have very low limits of 

detection as they have been reported to affect living organisms endocrine systems at 

extremely low concentrations. 

 

 

 

 

 

 



 

 

________________________________________________________________________________________________________________ 

CHAPTER 5                                                                                                                                                                         84 

SWASTIKA SURUJLAL-NAICKER  

  
 

 

Table 5.1 Wastewater limit values applicable to discharge of up to 2000 m
3
/day wastewater into a 

water resource (Government Gazette No. 36820, 2013) 

Substance/Parameter General Limit Special Limit 

Faecal Coliforms (per 100 ml) 1 000 0 

Chemical Oxygen Demand (mg/l) 75 30 

pH 5,5-9,5 5,5-7,5 

Ammonia (ionised and un-ionised) as 

Nitrogen (mg/l) 

6 2 

Nitrate/Nitrite as Nitrogen (mg/l) 15 1,5 

Chlorine as Free Chlorine (mg/l) 0,25 0 

Suspended Solids (mg/l) 25 10  

Electrical Conductivity (milli 

Siemens/metre)(mS/m) 

70 mS/m above intake to 

a maximum of 150 

mS/m 

50 mS/m above background 

receiving water, to a maximum 

of 100 mS/m 

Ortho-Phosphate as phosphorous 

(mg/l) 

10   1 (median) and 2,5 (maximum) 

Fluoride (mg/l) 1 1  

Soap, oil or grease (mg/l) 2,5 0  

Dissolved Arsenic (mg/l) 0,02  0,01 

Dissolved Cadmium(mg/l) 0,005  0,001 

Dissolved Chromium (VI) (mg/l) 0,05  0,02 

Dissolved Copper (mg/l) 0,01 0,002 

Dissolved Cyanide (mg/l) 0,02  0,01 

Dissolved Iron (mg/l) 0,3  0,3 

Dissolved Lead (mg/l) 0,01  0,006 

Dissolved Manganese (mg/l) 0,1  0,1 

Mercury and its compounds (mg/l) 0,005  0,001 

Dissolved Selenium (mg/l) 0,02 0,02 

Dissolved Zinc (mg/l) 0,1 0,04 

Boron (mg/l) 1  0,5 

 

 



 

 

________________________________________________________________________________________________________________ 

CHAPTER 5                                                                                                                                                                         85 

SWASTIKA SURUJLAL-NAICKER  

  
 

 

In this chapter, WWTPs with different types of configurations were studied and the hormone 

EDCs analysed to determine removal capacity and the toxicity determined using the Biotox 

method.  

5.2 MATERIALS AND METHOD 

5.2.1. Selection of wastewater treatment plants 

The WWTPs were selected to provide a range of the different configurations, from the most 

basic to the more advanced.  WWTPs A and B were from the Kwa-Zulu Natal region and 

these plants were analysed using both the ELISA and RIA techniques.  At later stage in the 

project, Plants C, D and E from the Western Cape region were included and were analysed 

only using the ELISA technique and toxicity. 

 

5.2.1.1  Wastewater treatment plant A 

 Plant A had a design capacity of 1 Ml/day. Plant configuration consisted of a 

coarse grid to remove rags and plastics and 4 oxidation ponds in series having 

only a domestic influent (Fig. 5.1). 

 

Figure 5.1 Schematic Diagram of WWTP A with sampling points (A1 - A4) 

 

 

 

 

 

POND 1 (A1) 

POND 2 (A2) POND 3 (A3) POND 4 (A4) 

INFLUENT 

COURSE 

GRID 



 

 

________________________________________________________________________________________________________________ 

CHAPTER 5                                                                                                                                                                         86 

SWASTIKA SURUJLAL-NAICKER  

  
 

 

CLARIFIER 2 

EFFLUENT 1 (B3) 

ACTIVATED SLUDGE UNIT (B2) 
CLARIFIER 1  

ANAEROBIC (B4)   ANOXIC (B5)   AEROBIC 

TO SLUDGEDRYING BEDS 

RECYCLE 

RECYCLE 

PLANT B  

INFLUENT (B1) 

EFFLUENT 2 (B7) 

TO SLUDGEDRYING BEDS 

WEST 

EAST 

5.2.1.2 Wastewater treatment plant B 

This plant has an influent consisting of approximately 5% industrial effluent 

and 95% domestic influent. The plant configuration has a split treatment 

facility viz, simple activated sludge (AS) process on the west side and a 

biological nutrient removal process (BNR) on the east side (Fig. 5.2). There is 

also a course grid before the influent splits. This plant has a design capacity of 

7.2Ml/d. 

 

 

Figure 5.2 Schematic diagram of WWTP B with sampling points. B1: Influent after 

screens and grits, B2: Activated Sludge Unit, B3: Effluent 1, B4: Anaerobic, B5: Anoxic, 

B6: Aerobic, B7: Effluent 2 

 

 

5.2.1.3 Wastewater treatment plant C 

Plant C initially consisted of primary sedimentation tanks, biological trickling 

filters and humus tanks and four secondary sludge dams.  Thereafter a new 

plant was built on the east side where two of the four secondary dams were 

converted into a biological nutrient removal plant.  The one dam was 



 

 

________________________________________________________________________________________________________________ 

CHAPTER 5                                                                                                                                                                         87 

SWASTIKA SURUJLAL-NAICKER  

  
 

 

converted in to the anaerobic and anoxic zones and the second dam was 

converted into the aerobic tank.  Two new clarifiers were also built. Plant C 

was also upgraded as there were many other parameters that were not meeting 

the standards as set out in Table 5.1This plant receives f a mixed influent of 

80% domestic and 20% industrial stream with a design capacity of 11ML/day. 

When initial sampling began the plant configuration consisted of only the west 

side (Fig. 5.3). Thereafter a BNR plant was built on the east side, having a 

design capacity of 7.3ML/d. The west side configuration was mothballed and 

therefore samples could only be taken from the east side. The influent passed 

through a course grid and a drum screen before going to the respective plants. 

 

 

 

Figure 5.3 Schematic diagram of WWTP C and sampling points. C1:Influent after screens 

and grits, C2: Primary Sedimentation Tanks (PST), C3: Biofilters, C4a: Humus tank 1 and 

C4b: Humus tank 2, C5: Effluent from the West, C6: Anoxic, C7: Aerobic, C8: Effluent. 

 

 

 

 

PRIMARY 

SEDIMENTATION (C2) EFFLUENT (C5) 

ANAEROBIC   ANOXIC (C6)  AEROBIC (C7) CLARIFIERS 

TO SLUDGEDRYING BEDS 

PLANT C  

INFLUENT (C1) 

EFFLUENT (C8) 

TO DEWATERING PLANT 

BIOFILTERS (C3)  HUMUS TANKS (C4 a & b) 

WEST 

EAST 

RECYCLE 



 

 

________________________________________________________________________________________________________________ 

CHAPTER 5                                                                                                                                                                         88 

SWASTIKA SURUJLAL-NAICKER  

  
 

 

5.2.1.4 Wastewater treatment plant D  

Plant D consisted of a simple activated sludge process with extended aeration 

and an ultra-filtration (UF) plant which supplies water to the areas water 

catchment dam.  . This plant had a mixed influent of 60% domestic and 40% 

industrial water. This plant has a design capacity of 15 ML/day (Fig. 5.4). The 

influent also passed through a course grid, drum screens and also has sand trap 

before going through the AS process. This plant also has an Ultrafiltration 

(UF) plant which receives its feed from the clarifier effluent. The UF plant 

was built as an emergency project due to the severe droughts experienced in 

this area.  The UF plant consists of 3 skids each holding 100 membranes of 

pore size of 0.1μm 

 

 

 

Figure 5.4Schematic diagram of WWTP D and sampling points.D1:Influent after screens and 

grits, D2: Aerobic, D3: Effluent (after chlorination), D4: Clarifier effluent, D5: Filtrate 

 

 

 

 

 

EFFLUENT (D3) 

AEROBIC (D2) CLARIFIERS 

TO DEWATERING PLANT 

RECYCLE 

PLANT D 

INFLUENT (D1) 

BALANCING TANKS (X2) 

ULTRAFILTRATION PLANT 

FILTRATE (D5) 

(D4) 



 

 

________________________________________________________________________________________________________________ 

CHAPTER 5                                                                                                                                                                         89 

SWASTIKA SURUJLAL-NAICKER  

  
 

 

5.2.1.5 Wastewater treatment plant E 

 

Plant E consisted of a simple activated sludge plant and receives only a domestic 

influent feed. The design capacity is 1.2ML/day (Fig. 5.5). The influent first also 

passes through a coarse grid. 

  

 

Figure 5.5 Schematic diagram of WWTP E and sampling points. E1: Influent after screens 

and grits, E2: Aerobic, E3: Clarifier effluent, E4: Effluent after chlorination 

 

5.2.2 Sample Collection and Preparation of Wastewater Samples for ELISA and RIA 

For the wastewater treatment plant, the retention times of the influent were determined in 

each treatment process. Twenty four hour composite 1L samples of the influent and 1L grab 

samples at other points were collected and stored in clean and dry amber colour glass bottles. 

All glassware was cleaned according to the method described in appendix 2. 

The samples were prepared in the following manner:  

1. Samples with sludge were centrifuged at 3000rpm for 6 minutes and the supernatant 

was filtered through a glass fibre filter paper with 0.3 ‒ 0.6m pore size. 

2. The influent and effluent samples were only filtered through pre-treated glass fibre 

filters, pore size 0.3 ‒ 0.6μm. 

3. The filtrate was kept in amber glass bottles and preserved with 1 % formaldehyde 

(appendix 12) if it was not used immediately. Samples were stored in the fridge at 

approximately 4C.   

 

EFFLUENT (E4) 

AEROBIC (E2) CLARIFIER (E3) 

TO SLUDGE DRYING BEDS 

RECYCLE 

PLANT E 

INFLUENT (E1) 



 

 

________________________________________________________________________________________________________________ 

CHAPTER 5                                                                                                                                                                         90 

SWASTIKA SURUJLAL-NAICKER  

  
 

 

Samples were then subjected to SPE and applied to the respective immunoassays.  The SPE 

and immunoassays procedures are described in the previous chapters. 

 

5.2.3 Toxicity of Wastewater Samples from Plants C, D and E 

For the toxicity determination of wastewater samples from the influent, clarifier effluent and 

final effluent after chlorine disinfection were collected in 100mL amber glass borosilicate 

bottles.  The bottles were cleaned according to the procedure described in appendix 2.   

The samples were analysed immediately after being brought to the laboratory and there was 

no filtering of samples or pH adjustments.  Samples were analysed without any prior 

treatment and adjustments to determine the toxicity.  The Biotox, Vibrio fischeri procedure 

was followed as described in Chapter 4 and appendix 13. Other parameters determined on the 

influent and effluent samples were the COD, Ammonia as Nitrogen (appendix 14) and pH 

(appendix 15). The free and total Chlorine (appendix 16 and 17 respectively) were also 

determined in final effluent samples. 

 

 

5.3 RESULTS 

The standard curves used for all the WWTPs for the determination of the E2 and EE2 ELISA 

is shown in figure 5.6 and the standard curve used for all the WWTPs for the determination 

of E1 and E3 RIA are shown in figure 5.7.  The correlation coefficients (R
2
) for all the 

standard curves were ranged from 0.9712 to 0.9999. 

 

 

 

 



 

 

________________________________________________________________________________________________________________ 

CHAPTER 5                                                                                                                                                                         91 

SWASTIKA SURUJLAL-NAICKER  

  
 

 

 

 

Figure 5.6 Standard curves obtained for E2 and EE2 ELISA 